SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 13,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,497191 GHz 16.42 dam ML 2.500381 GHz 16.59 dam
T 1 2,4962622 GHz 10.14 dBm Oce Bw 4,455534456 MHz TL L 2.4965045 GHz 10.29 dBm Oce Bw £.971028971 MHz
T2 1 2,5007278 GHz 9.60 dam T2 1 2.5054755 GHz 10.33 dam
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.501601 GHz 14,84 dam ML 2.500343 GHz 17.34 dam
T 1 2,5907622 GHz 9.64 dBm Oce Bw 4.475524476 MHz TL L 2.5855045 GHz 9.67 dBm Oce Bw 9.010969011 MHz
T2 1 25052378 GHz 10.10 dam T2 1 2.5075185 GHz 10.17 dam
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 13.00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 13.00 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2666631 GHz 16.72 dBm ML 2.6854 GHz 16.78 dBm
T1 1 2 6852622 GHZ 9.03 dBm oce Bw 4.485514486 MHz T1 1 2.6804845 GHz 10.21 dBm oce Bw 9.010989011 MHZ
T2 1 26697478 GHz 10.42 dBm T2 1 2.6894955 GHz 10.55 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 13,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.499964 GHz 15.62 dsm ML 2.509516 GHz 13.94 dam
T 1 2,4968167 GHz 10.55 dBm Oce Bw 13.366633367 MHz TL L 2.4970889 GHz 9.45 dBm Oce Bw 17.822177822 MHz
T2 1 2.5101833 GHz 9.47 dom T2 1 2.5149111 GHz 7.79 dam
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM
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Ref Level 30.00 cbm  Offset 13,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13.00 db e RBW 300 kHz
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2589464 GHz 15.53 dam ML 2584688 GHz 16.05 dam
T 1 2,5863467 GHz 9.66 dBm Oce Bw 13.306693307 MHz TL L 2,584049 GHz 9.56 dBm Oce Bw 17.902097902 MHz
T2 1 2.5996533 GHz 9.61 dam T2 1 2.501951 GHz 9.88 dam
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Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 13.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 13.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2681601 GHz 15.55 dBm ML 2.675485 GHz 13.54 dBm
T1 1 26757567 GHZ 10.36 dBm oce Bw 13.396603397 MHz T1 1 2.671049 GHz 9.30 dBm oce Bw 17.8621378B62 MHz
T2 1 26691533 GHz 8.92 dbm T2 1 2.6889111 GHz 8.75 dbm
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = s um 7
Ref Level 30.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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2,495 GHz 2.496 GHz 50.000 kHz 2,49500 GHz -26.42 dém -13.42 dB 5 605 GH= 3 698 GH2 1.000 Mz 2.69521 GHz 24.54 dBm 1154 B
2,498 GHz 2.501 GHz 100,000 kHz 2,49787 GHz 9,12 dém -20.88 dB .606 GHz 2.715 GHz 1.000 MHz 5.65840 CHz 27.55 dBm 2 55 dn
—
Il ) ] i
et Date: 5.JUN.2020 04
TEL : 886-3-327-3456 Page Number 1 A41-19 of 41

FAX . 886-3-328-4978
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LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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2.480 GHz 2.485 GHz 1.000 MHz 2.49473 GHz -15.11 dém -2.11d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69150 GHz -16.53 dBm -6.53 dB
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LTE Band 41/ 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 20,00 dém Offset 17.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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2:495 GHz 2.496 GHz 100,000 kHz 249595 GHz ~17.64 dbm 2.695 GHz 2.700 GHz 1,000 MHz 2.60521 GHz -37.39 dBm -24.39 dB
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LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 20,00 dém Offset 17.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chjpe_BPURIOUS LINE A[T PASS
10 dem f 10dem h
0 dBm Jl 0dem { l
-10 dBm: |h -10 dBm J
50 dam | ; ‘ -20 dem
SPURIOUS_LINE_ABS h
30 dem
-40 dem - \
-50 dBm u’l i
-60 dBm
-0 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68839 GHz 21.31 dém -8.69 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -40.07 dém -15.07 de 2.690 GHz 2.601 GHz | 200.000 kHz 2.69000 GHz -13.18 dBm -3.18 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49495 GHz -16.00 dém 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -14.62 dBm -4.92 dg
2.495 GHz 2:456 Gz 100.000 k2 2.49596 GHz -20.53 dam 2.695 GHz 2.700 GHz 1,000 MHz 2,60537 GHz -38.76 dBm -25.76 d&
2496 GHz 2.505 GHz 100.000 kHz 2.49657 GHz 20.49 dBm 2.700 GHz 2.715 GHz 1.000 MHz 2.70040 GHz -40.89 dBm -15.89 dB
Y —
I 1 P
plaageie TUN.2020 04:51:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectruim )| Spectrum
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem- 10dBm
N NI R N
o dbm i i ,.,n,aa..,ll i i e
-10 dém I | 10 dem I
o0 e l ‘ 20 dem ‘
SPURIOUS_LINE_ABS }J ||‘
-30 dBm: —— M—M "u -30 dBm m
r w
40 dBm
0 dem m———__
50 dem
50 dam
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |___Powerabs | Alimit
| __Range Low Range Up__ | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.668218 GHz 5.34 dBm -24.66 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49034 GHz -27.80 dém -80 dB 2,690 GHz 2.601 GHz | 200.000 kHz 2,69000 GHz -25.66 dBm -15.66 dB
2450 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -22.98 dém .98 di 2,691 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -20.18 dbm -10.18 db
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -23.82 dém -16.82 dB 595 CH= 2,700 GHz 1,000 MHz 269524 GHz 2386 dBm ~10.86 db
2,498 GHz 2,506 GHz 100,000 kHz 2,50082 GHz 4,60 dem -25.40 dB 5.700 GHz 5716 GHz 1,000 Mz 570045 GHe ~32.25 dhm 725 db
—
T —
I - 1 P
04:50:03 5.JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-23 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.00 dB Mode Auto Sweep

Sp

um

SGL Count 100/100

Ref Level 20,00 dém Offset 17.00 db

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
20 dhine_bPURIOUS JINE ABS pAKS 20 chlfie_$PURIOUS LINE AR PASS
fi ‘
10 dBm. f 10 dBm ﬁ
o dem , o dem i
-10 dBm [ -10 dBm }' .L I;‘l
5N dam i l 20 dem [
SPURIOUS_LINE_ABS ’
-30 dBm {
-30 dBm rl H
\ M 40 dem l T
-40 dam pRiniwn g % “ I LM
50 dBm l\ ‘m.,-n, 7 | -
-60 dem
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit 2,680 GHz 2.680 GHz 100.000 kHz 268938 GHz 20.19 dBm —9.81 d&
2.475 GHz 2.490 GHz 1.000 MHz 249009 GHz -39.91 dém -14.91 dB 2.690 GHz 2.691 GHz | 200.000 kHz 2.69003 GHz -24.10 dBm -14.10 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49473 GHz -29.32 d&m -16.32 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69132 GHz -27.39 dBm -17.39 d8
2.495 GHz 2.496 GHz 100.000 kHz 2.49598 GHz -30.66 dém -17.66 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.60561 GHz -38.75 dBm -25.75 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49657 GHz 19.57 dém 0.3 de 2.700 GHz 2.715 GHz 1,000 MHz 2.70476 GHz -40.95 dBm -15.95 dB
] ) - ) >
06:39:11 JUN.2020 &:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3| trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 17.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 dl&H‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 gBm
Al i ol v
0 dBm f"‘"‘“" A m ¥
-10 deém JJ.IJ dBm i l——l
|
50 dam J 20 dem - !
SPURIOUS_LINE_ABS J J
e M e
W -40 dBm
-40 dBm ___‘__,.,..—M
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low Range Up__ | RBW | Frequency | Powerabs | 2,680 GHz 2.690 GHz 100.000 kHz 2.68569 GHz 4.09 dbm -25.91 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -29.78 dém 2.690 GHz 2.691 GHz | 200.000 kHz 2.69000 GHz -27.13 dBm -17.13 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49484 GHz -23.86 d&m -10.86 dé 2.691 GHz 2.6095 GHz 1,000 MHz 2.69123 GHz -22.73 dbm -12.73 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49557 GHz -31.75 dBém -18.75 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69531 GHz 25,53 dbm Z12.63 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49852 GHz 3.79 dBm -26.21 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70008 GHz ~34.18 dbm ~9.18 dB
—
Y —
) [ i )
o 5.JUN. 2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-24 of 41




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 41/ 15MHz / QPSK

sectrum =] sp um
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PaBs
20 dhihe_§PURIOUS }INE_ABS PASS R 20 chipe_BPURIOUS LINE ABS ﬂ bags
10 dBm l 10 dBm J
| l
0 dBm \ 0dem J L
-10 dBm: -10 dBm ﬁ.l \ L
5 dam il .hl‘ l\l 20 dem |
SPURIOUS_LINE_ABS | 1 llwr
-30 dBm
-30 dBm g m ﬂl | [
[
-40 dem
40 dam ““w ] A Jl'r UNM‘
b, A s ot
50 dBm N ol ot
Lol L P e——
-60 dBm
-0 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,675 GHz 2.690 GHz 100.000 kHz 2.68515 GHz 22.22 dém -7.78 db
2.475 GHz 2.490 GHz 1.000 MHz 249025 GHz -40.80 dBm -15.80 d8 2.690 GHz 2.601 GHz | 300.000 kHz 2.69003 GHz -14.03 dBm -4.03 de
2.480 Gz 2.495 GHz 1.000 MHz 2.49464 GHz -14.68 dBm 2.691 GHz 2.695 GHz 1.000 MHz 2.60111 GHz -13.42 dBm -3.42 de
2:495 GHz 2.496 GHz 150,000 kHz 249585 GHz ~18.08 dBm 2.695 GHz 2.705 GHz 1,000 MHz 2,69762 GHz -38.01 dBm -25.91 dB
2496 GHz 2.511 GHz 100.000 kHz 2.49684 GHz 21.76 dBm 2.705 GHz 2.715 GHz 1.000 MHz 2.71191 GHz -41.16 dBm -16.16 dB
Y —
I 1 P
plaReas TUN.2020 05:01:16
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectruim )| Spectrum
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ Paks
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PABS
10 dem- 10dBm
\ TPV
o dbm T e e e N TN ol »\.‘W
-10 dem ! :
SPURIOUS_LINE_ABS L\ s
-30 dBm WA‘T‘VJ -30 dem -~
ol o -40 dBm =
-40 dam
-50 dBm
50 dem
-60 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |___Powerabs | Alimit
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68305 GHz 4.79 dBm -25.21 db
2.475 GHz 2.490 GHz 1.000 MHz 249047 GHz -33.23 dBm .23 dB 2.690 GHz 2.601 GHz | 300.000 kHz 2.69001 GHz -24.17 dBm -14.17 dB
2490 GHz 2.495 GHz 1.000 MHz 249434 Gz -28.91 dém -15.91 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69101 GHz -22.98 dBm -12.98 d&
2.485 GHz 2.496 GHz 150,000 kHz 2.49557 GHz -29.93 dBm -16.93 dB 595 CH= 2705 Ghz 1,000 MHz 5 6a524 oHe ~25 94 dBm 1294 db
2.495 GHz 2.511 GHz 100,000 kHz 2.50163 GHz 4.45 dBm -25.55 dB 708 GHz 271¢ Chs 1,000 Mz 3 708en CHe ~35.00 dbm 1006 b
T ] - M ]
08153531 5. JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-25 of 41



ssamonias. FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 20,00 dém Offset 17.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PaBs
20 dhihe_§PURIOUS }INE_ABS PABS ’ 20 ghifie_EPURIOUS LINE 4BS ‘ bags
10 dBm I 10 dBm [
\ 1
0 dm 0dém I \
-10 dBm: I. -10 dBm
90 dam. 1] l’ k -20 dBm ‘I E
SPURIOUS_LINE_ABS T ﬂr |I‘
| i -30 dBm # l
30 dem
‘ -40 dBm ;L | I
40 dam e “
vl 2, !
! [ LRk
=50 deém e g e -
-60 dBm
-0 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,675 GHz 2.690 GHz 100.000 kHz 2.68513 GHz 21.20 dém -8.80 db
2.475 Ghz 2.490 GHz 1.000 MHz 2.49022 GHz -40.22 dem —15.22d8 2650 GHz 2.691 GHz | 300.000 kHz 2 89015 GHe 16.27 dBm 627 dp
2.480 Gz 2.495 GHz 1.000 MHz 2.49490 GHz -17.38 dém 2.691 GHz 2.695 GHz 1.000 MHz 2.60122 GHz -15.99 dBm -5.90 dg
2:495 GHz 2.496 GHz 150,000 kHz 249560 GHz ~16.60 dBm 2.695 GHz 2.705 GHz 1,000 MHz 2.69779 GHz -39.32 dBm -26.32 dB
2496 GHz 2.511 GHz 100.000 kHz 2.49685 GHz 20.99 dBm 2.705 GHz 2.715 GHz 1.000 MHz 2.70641 GHz -41.13 dBm -16.19 dB
Y —
) i )
0d:58:28 LJUN.2020  05:02:06

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectruim )| Spectrum

Ref Level 30.00 dém  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 17.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGUECHABEKARS_ paks
o0 dhlRE_PPURIOUS LINE_ABS PABS 20 chifle_$PURIOUS LINE_ABS PASS

10 dBm 10 gBm

0 dBm bl e Ti ¥ L, L] B T il iad e s Vo Y .W’w}
\ -i0 dBm

l -£0 dBm: {

_9n Aarn,
SPURIOUS_LINE_ABS | IW
-30 dBm: =0 dem

-10 dBm

pramapre
el W 40 dBm
-40 dBm e
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68105 GHz 3.70 dBm -26.30 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49039 GHz -31.66 dém .66 d& 2.690 GHz 2.691 GHz | 300.000 kHz 2.69001 GHz -26.68 dBm -16.68 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49469 GHz -26.96 d&m -13.96 d& 2.691 GHz 2.6095 GHz 1,000 MHz 2.69220 GHz -23.06 dBm -13.96 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49556 GHz -32.02 dBm -15.02 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69516 GHz 25,95 dBm 212,95 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.50139 GHz 3.28 dBm -26.72 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70543 GHz ~36.06 dbm C11.06 dB
—
. —
) [ i )

: 5.JUN.2020 05:03:46

TEL : 886-3-327-3456 Page Number 1 A41-26 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Sp

um

Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ Paps
20 dhipe _BPURIOUS LINE_ABS pABS 20 chipe_BPURIOUS LINE ABS ﬂ pags
10 dem \ 10dBm r
0 dém \‘ 0dém f K
1l
-10 dBm -10 dBm rv k L
50 dam { M -20 dBm ! |
SPURIOUS_LINE_ABS J
30 dBm 30 dém |
R L. ! }
MM 40 dBm I
40 dam f I
~ Al
-50 dBm Mlj al s 2050
oo e "
-60 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
_ Rangelow | Rangeup | RBW | Fraquency | powerabs | aLimit 2.675 GHz 2.690 GHz 100.000 kHz 2.68917 GHz 19.64 dbm -10.36 de
2.475 GHz 2.490 GHz 1.000 MHz 2:49031 GHz -41.45 dBm -16.45 dB 2.690 GHz 2.601 GHz | 300.000 kHz 2.69003 GHz -24.93 dBm -14.93 dB
2490 GHz 2.495 GHz 1.000 MHz 249341 Gz -30.57 dém -17.57 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69127 GHz -28.07 dBm -18.07 d&
2.495 GHz 2.496 GHz 150,000 kHz 2.49599 GHz -29.22 dBm -16.22 dB 595 CH= 2,705 Gz 1,000 MHz 2 69565 GHz -4053 dBm 7 cade
2.496 GHz 2.511 GHz 100,000 kHz 2.49683 GHz 1893 dem | -11.07 5705 CHz 5716 GHz 1,000 Mz 570808 GHe —41.00 dbm ~16 00 db
Y —
) [ i )
Uer0dzan JUN.2020 05:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3| trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 17.00 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS Pabs
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 gBm
. s = Moy
0 dém oy e " e PRy .
|
-10 dam ‘ -30 dBm {
1
50 dam -£0 dem I
SPURIOUS_LINE_ABS .‘
30 dam : J 0 dm Ll M
P
el w 40 dBm
40 dBm .
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.668141 GHz 3.13 dBm -26.87 db
2.475 GHz 2.490 GHz 1.000 MHz 249019 GHz -32.60 dém .60 dB 2.690 GHz 2.691 GHz | 300.000 kHz 2.69040 GHz -29.38 dBm -19.38 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -26.28 d&m -13.28 d8 2.691 GHz 2.6095 GHz 1,000 MHz 2.69152 GHz -24.94 dBm -14.94 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49559 GHz -33.29 dBm -20.29 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69570 GHz Z57.71 dBm Z14.71 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.50189 GHz 2,70 dBm -27.30 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70513 GHz ~37.33 dbm ~12.33 dB
—
. —
) [ i )
05:05:32 5.JUN.2020 05:07:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-27 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
b | 5 5 ABS loe sPURIOUS. INE_ABS PAES
20 dhihe_§PURIOUS }INE_ABS P {,}l 20 dbiR (
|
10 dBm: H 10dem H
0 dBm f i 0dem J &
10 dem i -10 dem ﬂ 'l |
50 dam | ﬂ \l -20 dem " |
SPURIOUS_LINE_ABS | Il
y -30 dBm t
30 dem 4 “I
[Lll Il -40 dBm f } I A‘—_
-40 dBm g L n'/\ J Iq
; A i
-50 d8 [ L } A, S R A e
m s T P | R [rre ey sy e
-60 dBm
-0 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2.670 GHz 2.690 GHz 100.000 kHz 2.68893 GHz 22.40 dém -7.60 db
2.475 Ghz 2.490 GHz 1.000 MHz 2.49018 GHz ~40.96 dem -15.96 dB 2650 GHz 2.691 GHz | 500.000 kHz 2 Ba012 GHe 12 34 dbm 234 dp
2.480 Gz 2.495 GHz 1.000 MHz 2.49496 GHz -16.06 dem 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -14.10 dBm -4.10 dg
2.495 GHz 2.496 GHz 200.000 khz 249594 GHz ~18.96 dBm 2.695 Gz 2.710 GHz 1,000 MHz 2,69951 GHz -38.83 dbm -25.93 dB
2496 GHz 2.516 GHz 100.000 kHz 2.49707 GHz 21.52 dBm 2.710 GHz 2.715 GHz 1.000 MHz 2.71168 GHz -34.08 dBm -9.08 dB
Y —
I 1 P
05:24:03 MUN.2020 05:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3| trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 17.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
od Prapsiibs . . . o et e, pc e L
dBm ’ g e w-l ’\
-10 dam -40 dBm I |
l |50 cor |
SPURIOUS_LINE_ABS | J L‘ W‘
=30 dBm o -30 dem -
i A u 40 dBm s
-40 dBm— Lo
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low Range Up__ | RBW | Fraguancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.67741 GHz 3.35 dBm -26.65 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49040 GHz -33.78 dém .78 dB 2.690 GHz 2.691 GHz | 500.000 kHz 2.69008 GHz -22.49 dBm -12.49 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49473 GHz -28.53 dBm -15.53 d8 2.691 GHz 2.6095 GHz 1,000 MHz 2.69162 GHz -22.10 dBm -12.10 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49600 GHz -28.84 dBm -15.84 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69568 GHz 24.03 dbm Z1L.03 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.49987 GHz 2,94 dBm _-27.00 d& 2.710 GHz 2.715 GHz 1,000 MHz 5.71007 GHz -35.07 dbm S10.07 dB
. —
) [ i )
05:25:50 5.JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-28 of 41




ssamonias. FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PABS
10 dBm ﬂ 10 dBm ﬁ
| i
10 dem J “ -10 dBm
O | -20 dém |
SPURIOUS_LINE_ABS ] P
I -30 dBm
30 dem “ l W
l -40 dem o
40 dBm ,w L 11 ey
-50 dBm ulj'“ 5 1 1 0B i e
(T i e m—
-60 dBm
-0 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2.670 GHz 2.690 GHz 100.000 kHz 2.68887 GHz 19.47 dBm -10.53 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -41.44 dém -16.44 di 2,690 GHz 2.601 GHz | 500.000 kHz 2.69000 GHz -13.10 dBm -3.10 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49485 GHz - 18,36 dem 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -15.68 dBm -5.68 dg
2:495 GHz 2.496 Gz 200,000 kHz 249553 GHz ~22.44 dbm 2.695 Gz 2.710 GHz 1,000 MHz 2.60093 GHz -39.15 dBm -26.15 dB
2.495 GHz 2.515 GHz 100,000 kHz 2.49706 GHz 19.71 dém -10.29 d& 5710 GHz 5716 GHz 1,000 Mz 571208 GHe ~34 3¢ dbm S35 db
—
Y —
) [ i )

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum )| Spectrum
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
Al sl
0 dBm [r* Py S — ¥ v o
-10 dam l |
_on dam, ‘ e [
SPURIOUS_LINE_ABS ] f L MP
40 dBm
40 dBIm— |
50 dem
50 dam
-50 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67708 GHz 2.69 dim -27.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48998 GHz -31.79 dém .79 dB 2.690 GHz 2.691 GHz | 500.000 kHz 2.69001 GHz -23.91 dBm -13.91 d8
2490 GHz 2.495 GHz 1.000 MHz 249481 Gz -25.19 dém -12.19 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69160 GHz -22.45 dem -12.45 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49530 GHz -23.13 dém -16.13 dB 5 605 GH= 5710 GH2 1.000 Mz 2.69550 GHz 54.43 dBm 114808
2,498 GHz 2.516 GHz 100,000 kHz 2,49877 GHz 1,64 dBm -28.36 dB 5.710 GHz 2.715 GHz 1.000 MHz 2.71010 GHz 34 85 dAm SBE dn
e —
I ) - | e
05:26:42 5. JUN.2020
TEL : 886-3-327-3456 Page Number 1 A41-29 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS M“;I
10 dBm ﬂ 10 dém “
o dem H 0 dem H
10 dem ‘ H‘ -10 dem i
' i f |
0 dam i 20 dem |
SPURIOUS_LINE_ABS h {
-30 dBm
-30 dBm ft | ]
\ f 40 dem |
-40 dBrm . \ | J
50 dBm I ] FEIET s J -
y VY Sy S —
-50 dBm
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
_ Rangelow | Rangeup | RBW | Fraquancy Power Abs _ | ALimit 2,670 GHz 2.690 GHz 100.000 kHz 2.68692 GHz 20.21 dém -5.79 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49038 GHz -41.30 dém -16.30 dB 2,690 GHz 2,601 GHz | 500.000 kHz 2,60002 GHz -23.24 dBm -13.24 dB
2490 GHz 2.495 GHz 1.000 MHz 249420 Gz -31.12 dém -18.12 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69121 GHz -28.95 dBm -18.95 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49600 GHz -28.86 dém -15.86 dB 595 CH= 2710 GHz 1,000 MHz 2 69561 GHZ ~4073 dBm 7o de
2,498 GHz 2.516 GHz 100,000 kHz 2,49707 GHz 19.06 dBm -10.04 d& 5710 GHz 5716 GHz 1,000 Mz 571201 GHe 3546 chm Z10°46 b,
]" T = —
1 P
05:30:56 UN.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectruim )| Spectrum
Ref Level 30.00 dBm  Offset 17.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 17.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem 10dBm
od " D e e e i e
o (T bt i T e TR ey T ) o
-10 dam [ | -10 dem I |
o0 dam ' I -30 dem T
SPURIOUS_LINE_ABS 'r L Y
30 dom o, jfo dem
e W \h -40 dBm u
40 dBm
50 dem
50 dam
-50 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
| Range Low Range Up__ | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68226 GHz 1.29 dbm -28.71 db
2.475 GHz 2.490 GHz 1.000 MHz 249043 GHz -31.08 dBm -96 dB 2.690 GHz 2,601 GHz | 500.000 kHz 2,69007 GHz -24.89 dBm -14.99 d8
2490 GHz 2.495 GHz 1.000 MHz 249412 Gz -27.13 dém -14.13 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -24.75 dBm -14.75 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49539 GHz -32.74 dém -19.74 dB 5 605 GH= 5710 GH2 1.000 Mz 2.69634 GHz 26,34 dBm EERTYT
2,498 GHz 2.516 GHz 100,000 kHz 2.50281 GHz 1,35 dBm -28.65 dB 5.710 GHz 2.715 GHz 1.000 MHz 5.71050 GHz 37 22 dBm 1299 dB
]" T ; —
1 P
05:31:49 5.JUN.2020 05:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-30 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.00 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 17.00 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
. — = e AT AP |||t e . e —— N e PP ] A
-50 dBm
60 dBm
=70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 821.85157 MHz -41.76 dBm -16.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 927.04398 MHz -41.37 dBm -16.37 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.41546 GHz -42.44 dBm -17.44 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.41141 GHz -42.18 dém -17.18 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.74769 GHz -41.46 dBm -16.46 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72746 GHz -41.56 dBm -16.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -35.58 dBm -10.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -35.50 dBm -10.50 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.87504 GHz -41.43 dBm -16.43 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.87244 GHz -41.36 dBm -16.36 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91976 GHz -39.05 dBm -14.05 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.92526 GHz -39.29 dBm -14.29 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.98975 GHz -38.95 dBm -13.95 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.99425 GHz -39.18 dBm -14.18 dB&
18.000 GHz 27.000 GHz 1.000 MHz 26.39528 GHz -38.58 dBm -13.58 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.40728 GHz -38.79 dBém -13.79 d&
{ 1 J L] ( )t J L]
Spectrum o
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 17,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PA
10 dBME—GRURICUS LINE ABS naks 10 dBIE—BRURIOUS MINE ABS ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
Nar— e — w—r e AP i |t Ly =g P ————— e T e
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Freguency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -41.59 dBm -16.59 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -41,79 dém -16.79 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.45012 GHz -42.24 dBm -17.24 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46965 GHz -42.36 dBm -17.36 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71564 GHz -41.66 dBm -16.66 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72276 GHz -41.50 dBm -16.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -35.56 dBm -10.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.60 dBm -10.60 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.87944 GHz -41.07 dBm -16.07 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.80603 GHz -41.21 dBm -16.21 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92126 GHz -39.25 dBm -14.25 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90776 GHz -39.17 dBm -14.17 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99275 GHz -39.11 dBm -14.11 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.33696 GHz -39.06 dBm -14.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40578 GHz -38.60 dBm -13.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.40628 GHz -38.42 dBm -13.42 d&
il
L L J v L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-31 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41 / 5MHz

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit ( PAES
_10 ddme ug bie ape nabe 10 dBrme—tst us biue aps .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
L — v e PP A ;R&B_Q“- -— = A o — T
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -41.70 dBm -16.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 768.52824 MHz -41.83 dBm -16.83 db
1.000 GHz 2,475 GHz 1.000 MHz 2.44901 GHz -42.42 dBm -17.42 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.29307 GHz -42.31 dBm -17.31 d8
2,715 GHz 3.000 GHz 1.000 MHz 2.71521 GHz -40.34 dBm -15.34 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72974 GHz -41,57 dBm -16.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -35.69 dBm -10.69 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99975 GHz -35.48 dBm -10.48 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.86044 GHz -41,40 dBm -16.40 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.89793 GHz -41,31 dBm -16.31 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52026 GHz -38.97 dbm -13.97 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50826 GHz -39.10 dBm -14.10 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88925 GHz -39.09 dBm -14.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.35096 GHz -39.04 dBm -14.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40028 GHz -38.60 dBm -13.69 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.41378 GHz -38.66 dBm -13.66 d&
{ 1 J L] ( )t J L]
5 né:
Spectrum e Spec 1 -
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs 10 dBre—BAURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPU LINE_ABS
S aadnd . A “— AT A e s e = — Pt o R AT 4
-50 dBm -50 dBm
-50 dg 50 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Range Up REW | Freguency | Power Abs ALimit Rangelow | Rangeup | REBW | Freguency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9£9.52274 MHz -41.81 dBm -16.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 851.90655 MHz -41.65 dBm -16.65 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46440 GHz -42.31 dBm -17.31 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11537 GHz -42.29 dBm -17.28 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.73501 GHz -41.51 dBm -16.51 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72461 GHz -41,34 dBm -16.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.42 dBm -10.42 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99975 GHz -34.94 dBm -5.94 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.90093 GHz -41.14 dBm -16.14 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.89503 GHz -41.41 dBm -16.41 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.82776 GHz -39.14 dBm -14.14 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50976 GHz -38.95 dBm -13.95 db
14.000 GHz 18,000 GHz 1.000 MHz 17.98475 GHz -39.24 dBm -14.24 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.94926 GHz -39.07 dBm -14.07 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40528 GHz -38.68 dbm -13.68 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.40678 GHz -38.55 dBm -13.55 db
( ) J e ( ) ] i
Date: 5.JUN.2020 06:

TEL : 886-3-327-3456 1 A41-32 of 41

FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.00 dB Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 17.00 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
— v e A AN LA T [ w— e e T
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | |
30.000 MHz 1.000 GHz 1.000 MHz 843.18081 MHz -41.85 dbm -16.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -42.,00 dBm -17.00 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47297 GHz -42.50 dBm -17.50 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.44090 GHz -42.43 dBm -17.43 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.76706 GHz -41.50 dBm -16.50 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.72618 GHz -41.49 dBm -16.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -35.27 dBm -10.27 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99375 GHz -35.66 dBm -10.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.89193 GHz -41.38 dBm -16.38 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.89843 GHz -41,34 dBm -16.34 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.82576 GHz -39.06 dBm -14.06 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.52226 GHz -39.33 dBm -14.33 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.87125 GHz -39.15 dBm -14.15 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.35946 GHz -39.17 dBm -14.17 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40478 GHz -38.84 dBm -13.84 dBb 18.000 GHz 27,000 GHz 1.000 MHz 26.38628 GHz -38.53 dBm -13.53 dB&
{ 1 J L] ( )| J L]
: 5.JUN.2020 : 5.JUN.2020
Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
— i - N pav s A4 o 2 g = ® e——— Pt g S T w A
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 831.54672 MHz -41.85 dBm -16.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -41,90 dBm -16.90 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46707 GHz -42.43 dBm -17.43 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46486 GHz -42.23 dBm -17.23 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72091 GHz -41.16 dBm -16.18 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.73102 GHz -41.48 dBm -16.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.40 dBm -10.40 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99575 GHz -35.22 dBm -10.22 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.87244 GHz -41,29 dBm -16,20 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.89043 GHz -41,23 dBm -16.23 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.50426 GHz -39.12 dBm -14.12 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.52776 GHz -39.32 dBm -14.32 db
14.000 GHz 18.000 GHz 1.000 MHz 17.88775 GHz -39.12 dBm -14.12 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.97225 GHz -39.13 dBm -14.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 25.94481 GHz -38.72 dBm -13.72 dB 18.000 GHz 27,000 GHz 1.000 MHz 25.94031 GHz -38.55 dBm -13.55 dB
( ) J - ( Il ] i
: 5.JUN.2020 06:14:00 : 5.JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-33 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 15MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
. — v = ek o v Ny ' M’ — s e == s S A
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | |
30.000 MHz 1.000 GHz 1.000 MHz 507.16892 MHz -41.77 dbm -16.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -41.79 dBm -16.75 db
1.000 GHz 2,475 GHz 1.000 MHz 2.44422 GHz -42.04 dBm -17.04 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45528 GHz -42.24 dBm -17.24 d
2,715 GHz 3.000 GHz 1.000 MHz 2.73458 GHz -41.48 dBm -16.48 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.7241% GHz -41.42 dBm -16.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -35.56 dBm -10.56 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99425 GHz -35.46 dBm -10.46 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.89493 GHz -41.42 dBm -16.42 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.00193 GHz -41,36 dBm -16.36 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.81726 GHz -39.26 dbm -14.26 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51226 GHz -39.29 dBm -14.25 db
14.000 GHz 18.000 GHz 1.000 MHz 17.98575 GHz -39.25 dBm -14.25 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.33246 GHz -39.13 dBm -14.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.41878 GHz -38.81 dBm -13.81 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.39078 GHz -38.64 dBm -13.64 d&
{ 1 J L] ( )| J L]
: 5.JUN.2020 : 5.JUN.2020
Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
—— S | A - A | (Lt s . = e S . AR
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 919.28786 MHz -41.71 dBm -16.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.43428 MHz -41.78 dBm -16.78 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46920 GHz -42.15 dBm -17.15 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.13971 GHz -42.52 dBm -17.52 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.74114 GHz -41.48 dBm -16.48 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.71735 GHz -41.50 dBm -16.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -35.81 dBm -10.81 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99125 GHz -35.61 dBm -10.61 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.87194 GHz -41.34 dBm -16.34 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.86844 GHz -41,33 dBm -16.33 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52226 GHz -39.00 dBm -14.00 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.52126 GHz -39.18 dBm -14.18 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88975 GHz -39.31 dBm -14.31 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.33796 GHz -39.09 dBm -14.08 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.38628 GHz -38.66 dBm -13.66 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.39578 GHz -38.67 dém -13.67 d&
( ) J - ( Il ] i
: 5.JUN.2020 06z : 5.JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-34 of 41



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 41/ 15MHz

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit ( PAES
_10 ddme ug bie ape nabe 10 dBrme—tst us biue aps .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
i : = P S W P A |[| 8B mm— . vy e . A
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz —41.64 dbm -16.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -41.81 dBm -16.81 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46191 GHz -42.37 dBm -17.37 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46929 GHz -42.41 dBm -17.41 d8
2,715 GHz 3.000 GHz 1.000 MHz 2.75153 GHz -41.65 dBm -16.65 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.7456% GHz -41.48 dBm -16.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -35.54 dBm -10.54 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99975 GHz -35.56 dBm -10.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.87444 GHz -41.17 dBm -16.17 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.00143 GHz -41.,42 dBm -16.42 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.82726 GHz -39.15 dBm -14.15 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51126 GHz -39.20 dBm -14.20 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.97525 GHz -38.83 dBm -13.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.97875 GHz -38,99 dBm -13.99 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.41728 GHz -38.40 dBm -13.49 dB 18.000 GHz 27,000 GHz 1.000 MHz 25.04281 GHz -38.57 dém -13.57 dB&
{ 1 J L] ( )t J L]
5 o 06:21
Spectrum e Spec 1 -
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs 10 dBre—BAURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPU LINE_ABS
5 ~— S e e o > A4 kL T et b e P 7 v
-50 dBm -50 dBm
&0 de 50 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Freguency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 846.08046 MHz -41.60 dBm -16.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.21234 MHz -41,39 dBm -16.39 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.10431 GHz -42.17 dBm -17.17 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.25657 GHz -42.37 dBm -17.37 d8
2,715 GHz 3.000 GHz 1.000 MHz 2.72418 GHz -41.39 dBm -16.32 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72091 GHz -41.43 dBm -16.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -35.66 dBm -10.66 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99325 GHz -35.59 dBm -10.59 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.86694 GHz -41,30 dBm -16.30 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.01043 GHz -41,25 dBm -16.25 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52076 GHz -39.06 dBm -14.06 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50326 GHz -39.22 dBm -14.22 db
14.000 GHz 18,000 GHz 1.000 MHz 16.33846 GHz -39.14 dBm -14.14 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.34196 GHz -39.13 dBm -14.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40778 GHz -38.60 dBm -13.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.40328 GHz -38.81 dBm -13.81 db
( ) J e ( ) ] i
Date: 5.JUN.2020 06:25:13 06:26:14

TEL : 886-3-327-3456 1 A41-35 0f 41

FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spect 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.00 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 17.00 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
E— 3 e e B e e B — e - - | A E— oA
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | |
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -41.72 dbm -16.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 869.35782 MHz -41.93 dBm -16.93 db
1.000 GHz 2,475 GHz 1.000 MHz 2.12054 GHz -42.37 dBm -17.37 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46007 GHz -42.16 dBm -17.16 d&
2,715 GHz 3.000 GHz 1.000 MHz 2.73672 GHz -41.48 dBm -16.48 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.73957 GHz -41,58 dBm -16.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -35.69 dBm -10.69 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99775 GHz -35.57 dBm -10.57 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.88694 GHz -41,32 dBm -16.32 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.89243 GHz -41,38 dBm -16.38 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.80076 GHz -39.24 dBm -14.24 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51826 GHz -39.14 dBm -14.14 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.38395 GHz -39.00 dBm -14.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.34996 GHz -39.04 dBm -14.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40378 GHz -38.71 dBm -13.71 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.41078 GHz -38.62 dBm -13.62 dB&
{ 1 J L] ( )| J L]
: 5.JUN.2020 : 5.JUN.2020
Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 17,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
S— L r—— | ;e AR o [0, e oo L - S - A
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 981.82150 MHz -41.65 dBm -16.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 802.62619 MHz -41,99 dBm -16.99 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46965 GHz -42.54 dBm -17.54 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.42542 GHz -42.20 dBm -17.20 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.72091 GHz -41.52 dBm -16.52 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72480 GHz -41.51 dBm -16.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -35.60 dBm -10.60 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99775 GHz -35.83 dBm -10.83 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.88494 GHz -41,35 dBm -16.35 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.88194 GHz -41.,40 dBm -16.40 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51426 GHz -39.31 dBm -14.31 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.50826 GHz -39.06 dBm -14.06 db
14.000 GHz 18.000 GHz 1.000 MHz 16.34946 GHz -39.01 dBm -14.01 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.35196 GHz -39.09 dBm -14.08 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40528 GHz -38.77 dBm -13.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.39578 GHz -38.65 dBm -13.65 d&
( ) J o ( Il ] i

: 5.JUN.

: 5.JUN.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-36 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41 / 5MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
—— — — o pav— e 4 ;ﬂw— —— s v r— N o T, A
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | |
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -41.78 dbm -16.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -41.,80 dBm -16.80 db
1.000 GHz 2,475 GHz 1.000 MHz 2.45859 GHz -42.40 dBm -17.40 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.43906 GHz -42.29 dBm -17.29 d8
2,715 GHz 3.000 GHz 1.000 MHz 2.72561 GHz -41.22 dBm -16.22 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.78871 GHz -41.,63 dBm -16.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.39 dBm -10.39 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99725 GHz -35.69 dBm -10.69 d&
7.000 GHz 10,000 GHz 1.000 MHz 2.89203 GHz -41,37 dBm -16,37 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.89443 GHz -41,25 dBm -16.25 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52326 GHz -39.20 dBm -14.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89976 GHz -39.26 dBm -14.26 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89925 GHz -39.16 dBm -14.16 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.33246 GHz -39.15 dBm -14.15 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40428 GHz -38.63 dBm -13.63 dB 18.000 GHz 27,000 GHz 1.000 MHz 26.40028 GHz -38.32 dBm -13.32 dB
hid bl
L VA J - L JL 4 ‘
5.JUM.2020 06&:
Spectrum e
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs
-20 dBm
SPURIOUS_LINE_ABS
— —— - AP AT AN A
-50 dBm
60 d8
-70 dB
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -41.76 dBm -16.76 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47408 GHz -42.29 dBm -17.29 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.71607 GHz -41.47 dBm -16.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -35.29 dBm -10.28 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.90943 GHz -41,52 dBm -16.52 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.52226 GHz -39.20 dBm -14.20 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89575 GHz -38.91 dBm -13.91 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40378 GHz -38.61 dBm -13.61 dB
hid
L JL J i
5.JUN.2020 06:05:51

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-37 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 10MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
—— s N — = A (|| B s 1 T P
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 851.42179 MHz -41.88 dbm -16.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -41.79 dBm -16.75 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -42.24 dBm -17.24 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46597 GHz -42.42 dBm -17.42 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.74071 GHz -41.57 dBm -16.57 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72280 GHz -41.48 dBm -16.4% dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -35.61 dBm -10.61 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98825 GHz -35.57 dBm -10.57 d&
7.000 GHz 10,000 GHz 1.000 MHz 2.80443 GHz -41,30 dBm -16.30 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.88004 GHz -41.,40 dBm -16.40 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80726 GHz -38.95 dbm -13.95 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51876 GHz -39.24 dBm -14.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.98225 GHz -39.05 dBm -14.05 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.34596 GHz -39.22 dBm -14.22 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.41528 GHz -38.76 dBm -13.76 dB 18.000 GHz 27,000 GHz 1.000 MHz 25.95781 GHz -38.75 dBém -13.75 d&
hid bl
L VA J - L JL 4 ‘
5.JUN.2020 06:07:54
Spectrum e
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs
-20 dBm
SPURIOUS_LINE_ABS
& r— v e A e A
-50 dBm
60 d8
-70 dBm
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 847.54372 MHz -41.82 dBm -16.82 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.12164 GHz -42.36 dBm -17.36 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.73814 GHz -41.61 dBm -16.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -35.47 dBm -10.47 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.89393 GHz -41,25 dBm -16,25 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51626 GHz -39.21 dBm -14.21 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.35346 GHz -39.08 dBm -14.08 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.39078 GHz -38.72 dBm -13.72 dB
hid
L JL J i
5.JUN.2020 D6:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-38 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 41/ 15MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 17,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
—— . e e S e T A D, B T = g T P
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -41.63 dbm -16.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 500.86707 MHz -41.72 dBm -16.72 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46118 GHz -42.12 dBm -17.12 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.44753 GHz -42.28 dBm -17.28 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.78486 GHz -41.45 dBm -16.45 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.72063 GHz -41.45 dBm -16.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -35.56 dBm -10.56 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99625 GHz -35.39 dBm -10.3% d&
7.000 GHz 10,000 GHz 1.000 MHz 2.90543 GHz -41,32 dBm -16.32 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.83044 GHz -41,29 dBm -16.29 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51226 GHz -39.34 dBm -14.34 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51026 GHz -39.20 dBm -14.20 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.36195 GHz -39.00 dBm -14.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.99725 GHz -39.18 dBm -14.18 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.40928 GHz -38.75 dBm -13.75 dB 18.000 GHz 27,000 GHz 1.000 MHz 25.03381 GHz -38.72 dBém -13.72 dB
hid bl
L VA J - L JL 4 ‘
5.JUN.2020
Spectrum e
Ref Level 0.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs
-20 dBm
SPURIOUS_LINE_ABS
Ra—— . e e S S A
-50 dBm
60 d8
-70 dB
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 817.00400 MHz -41.76 dBm -16.76 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.11427 GHz -42.12 dBm -17.12 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.72590 GHz -41.47 dBm -16.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -35.61 dBm -10.61 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.89503 GHz -41,40 dBm -16.40 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51476 GHz -38.87 dbm -13.87 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.32996 GHz -39.06 dBm -14.06 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.41978 GHz -38.63 dBm -13.63 dB
hid
L JL J i
5.JUN.2020 06:24:12

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-39 of 41






